
MOTOPOMPA WHP20 

  



 

 

POS. PART NO. DESCRIPTION Qty 

1 HGP20- 1 Pump cover 1 

2 HGP20- 2 Washer φ8 4 

3 HGP20- 3 Hexangular bolt M8*35 4 

4 HGP20- 4 Mechanical seal 1 

5 HGP20- 5 Oring φ230*3.55 1 

6 HGP20- 6 Impeller 1 

7 HGP20- 7 Diffuser 1 

8 HGP20- 8 Diffuser's interleaver 1 

9 HGP20- 9 Pump cover 1 

10 HGP20- 10 Hexangular bolt M8*30 6 

11 HGP20- 11 Hexangular Nut M8 6 

12 HGP20- 12 Oring φ30*3.55 2 

POS. PART NO.   DESCRIPTION Qty 

13 HGP20- 13 Plastic plug 2 

14 HGP20- 14 Outlet flange 1 

15 HGP20- 15 1.5" Washer  4 

16 HGP20- 16 1.5" Plug 2 

17 HGP20- 17 Outlet's joining 3 

18 HGP20- 18 2" Washer 3 

19 HGP20- 19 2" Plug 1 

20 HGP20- 20 Washer 1 

21 HGP20- 21 Check valve 1 

22 HGP20- 22 Inlet flange 1 

23 HGP20- 23 Hexangular bolt M8*20 6 

24 HGP20- 24 Hexangular bolt M8*80 4 

32 HGP20- 32 KEY 1 

34 HGP20- 27 1.5" CLAMP 2 

35 HGP20- 26 1.5" Spanner 2 

36 HGP20- 25 1.5" Pipe 2 

44 SNB50- 24 CLAMP 3 

45 SNB50- 15 2" SPANNER 2 

46 SNB50- 16 2" PIPE  2 

47 SNB50- 25 STRAINER 1 

POS. PART NO.   DESCRIPTION Qty 

31 SNB100- 0 FRAME RUBBER 4 

 


